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The above guideline should be utilized in conjunction with evaluation of the patient’s clinical status and the clinicians professional judgement. 
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 Age >70 years 
OR 

Continuation of concomitant antibiotics 
OR  

Recurrent C difficile infection 
OR 

Moderate-severe symptoms* 

yes 

no 

no 

Hypotension, Shock / Critical Illness 
OR 

Ileus 
OR 

Toxic megacolon 
 

*Moderate-severe symptoms: ≥6 bowel movements/day, significant 
abdominal pain, WBC count >15 x 109/L, renal insufficiency, or albumin <3 
g/dL 

Metronidazole 500 mg by mouth 
three times daily x10-14 days 

 

Vancomycin 125 mg by mouth 
four times daily x 10-14 days 

 Vancomycin 500 mg by mouth four times 
daily 
PLUS 

Metronidazole 500 mg intravenously three 
times daily 

 
If acute abdomen consider adding 

vancomycin 500mg enema every 6 hours 
 

yes 

Additional Considerations 
 

• Discontinue concomitant antimicrobials whenever possible 
• Consider consult to infectious disease if: 

o Concomitant antimicrobials need to be continued 
o Recurrent C diff 
o Inability to tolerate enteral C diff treatment 

• Do NOT send stool for follow-up testing to confirm resolution of 
disease (test-of-cure) 

• Vancomycin taper should be considered for 3rd or subsequent episode 
of C diff 

Vancomycin 125 mg by mouth four times daily x 10-14 days, then 
Vancomycin 125 mg by mouth twice daily x 7 days, then 
Vancomycin 125 mg by mouth daily x 7 days, then 
Vancomycin 125 mg by mouth every other day x 2-8 weeks 

• Failure of vancomycin taper may warrant consideration of fecal 
microbiota transplant.  Consider consultation by GI and/or ID 
 

Consider surgical and infectious disease 
consult 


